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Nemko USA, Inc. CFR 47, PART 27, SUBPART C
Wireless Communication Services (WCS)

EQUIPMENT: MDR-8000 REPORT NO.: 38396RUS1revl
Section 1. Summary of Test Results

Manufacturer: Alcatel USA

Model No.: MDR-8000

Serial No.: None

General: All measurements are traceable to national standards.

These tests were conducted on a sample of the equipment for the purpose of
demonstrating compliance with FCC Part 27, Subpart C.

& New Submission D Production Unit

D Class Il Permissive Change & Pre-Production Unit

THIS TEST REPORT RELATES ONLY TO THE ITEM(S) TESTED.
THE FOLLOWING DEVIATIONS FROM, ADDITIONS TO, OR EXCLUSIONS FROM THE TEST
SPECIFICATIONS HAVE BEEN MADE. NONE

Revl: added datato cover lower WCS band.

Nemko USA Inc. authorizes the above named company to reproduce this report provided it is reproduced
in its entirety and for use by the company’s employees only.

Any use which a third party makes of this report, or any reliance on or decisions to be made based on it,

are the responsibility of such third parties. Nemko USA Inc. accepts no responsibility for damages, if any,

suffered by any third party as a result of decisions made or actions based on this report.

This report applies only to the items tested.

N5

HVLAP Lab Coce 1004260
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Nemko USA, Inc.

CFR 47, PART 27, SUBPART C
Wireless Communication Services (WCS)

EQUIPMENT: MDR-8000 REPORT NO.: 38396RUS1revl
Summary Of Test Data
NAME OF TEST PARA. SPEC. LIMIT RESULT
NO.
RF Power Output 27.50 2kW EIRP Complies
Occupied Bandwidth 2.1049 Not specified Complies
Spurious Emissions @ Antenna 27.53 -50 dBm 2320 to 2345 MHz Complies
Terminals -40 dBm <2300 MHz and >2370
MHz
(Refer to graph below)
Field Strength of Spurious Radiation 27.53 50 dBm 2320 to 2345 MHz Complies
-40 dBm <2300 MHz and >2370
MHz
Frequency Stability 27.54 Must remain within authorized Complies
bandwidth
Footnotes:
o' | DARS Band

70 + 10 log

™\

P
«

2300 MHz
2305 MHz
2310 MHz

2215 MH7

80 + 10 log (P)

2320 MH7

2345 MHz
2350 MHz

2355 MHz

v

2360 MHz

2370 MHz
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Nemko USA, Inc. CFR 47, PART 27, SUBPART C
Wireless Communication Services (WCS)

EQUIPMENT: MDR-8000 REPORT NO.: 38396RUS1revl
Section 2. General Equipment Specification

Power Supply -48 Vdc

Frequency Range 2310 MHz and 2355 MHz fixed

Emission Designator: 8M50D7W

Output Impedance: 50 ohms

RF Power Output: 1 Watt

Selection Of Operating Frequency: Single Channel

Power Output Adjustment Capability: Fixed
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Nemko USA, Inc. CFR 47, PART 27, SUBPART C

Wireless Communication Services (WCS)
EQUIPMENT: MDR-8000 REPORT NO.: 38396RUS1revl

Description of EUT

The MDR-8X02 is Alcatel-Lucent’s premier digital microwave radio for long-haul, point-
to-point wireless communications. The flexible platform offers features designed to
provide robust operation, while also reducing your total cost of ownership. With a
common platform that supports virtually all frequency bands from 2-11 GHz, the MDR-
8X02 operates on a single channel in the 2.305 - 2.360 GHz WCS band. It also offers
customers transmission capacity from 2-16 DS1s, and 10/100/1000 Base-T Ethernet,
with the ability to upgrade capacity simply by changing Capacity Keys" .

System Diagram

Refer to separate exhibit.
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Nemko USA, Inc. CFR 47, PART 27, SUBPART C
Wireless Communication Services (WCS)

EQUIPMENT: MDR-8000 REPORT NO.: 38396RUS1revl
Section 3. RF Power Output
NAME OF TEST: RF Power Output PARA. NO.: 27.50
TESTED BY: David Light DATE: 24 February 2010

13 April 2010
Test Results: Complies. The maximum measured rf output power is

+29.8 dBm (955 mW)

Measurement Data: See graph below
Test Equipment: 1036-1472-1469-1082
Test Conditions: 22°C

45% RH
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Nemko USA, Inc. CFR 47, PART 27, SUBPART C

Wireless Communication Services (WCS)
EQUIPMENT: MDR-8000 REPORT NO.: 38396RUS1revl

Test Data — RF Power Output

Upper WCS band

&// Marker 1 [T1] RBW 100 kHz RF Att 0 dB
Ref Lvl 11.85 dBm VB 1 MHz
20 dBm 2.35342184 GHz SWT 100 ms Unit dBm
20
31.1 gB Offsé¢t YiliT1] 11].85 dBm
1
2.35342|1184 GH
" N TN -
CH [FWR Z2Y[. 80 dBm
ACH Up -00].62 dBm
0 ACH | ol -511.58 dBm
-10
-20
-30
-40
50 ‘\
-60 f S
cl CO
ol UL | LSS L O ALRKAL AL VR
aqul
cu]‘
-80 |
Center 2.355 GHz 7.5 MHz/ Span (75 MHz
Date: 24 . FEB.2010 15:48:08
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Nemko USA, Inc. CFR 47, PART 27, SUBPART C

Wireless Communication Services (WCS)
EQUIPMENT: MDR-8000 REPORT NO.: 38396RUS1revl

Test Data — RF Power Output

Lower WCS band.

éy. Marker 1 [T1] RBW 100 kHz RF Att 0 db
Ref Lvl -61.39 dBm VBW 1 MHz
20 dBm 2.32000000 GHz SWT 100 ms Unit dBm
20
32.7 0B Of fsgt MEIREE -61|.59 dB| gy
2.320000p00 GH
10 )u\/\fAWMh ‘
CHTFRWR Z2Y9.09 dBm
ACH Up -51.19 dBm
0 ACH | oW -01].85 dBm
-10
-20
-30
~40
\\A
-50 P L\I\)\ﬁ
-60 i :
cOo
A I”I”m“””l“ “ qlt
-70 1 l
qul
cu1
-80 |
Center 2.31 GHz 7.5 MHz/ Span 75 MHz

Date: 13.APR.2010 10:19:08
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Nemko USA, Inc. CFR 47, PART 27, SUBPART C

Wireless Communication Services (WCS)
EQUIPMENT: MDR-8000 REPORT NO.: 38396RUS1revl

Section 4. Spurious Emissions at Antenna Terminals

NAME OF TEST: Spurious Emissions @ Antenna Terminals  PARA. NO.: 27.53

TESTED BY: David Light DATE: 24 February 2010
13 April 2010

Test Results: Complies

Spurious emission in DARS band: -51.8 dBm (-81.38 dBc). The worst-case harmonic
level is -47.61 dBm.

Measurement Data: See graph below
Test Equipment: 1036-1472-1469-1082
Test Conditions: 22°C

45% RH
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Nemko USA, Inc.

EQUIPMENT: MDR-8000

CFR 47, PART 27, SUBPART C
Wireless Communication Services (WCS)

REPORT NO.: 38396RUS1revl

Test Data — Spurious Emissions

& Marker 1 [T1] RBW 1 MHz RF Att 0 dB
Ref Lvl -47.61 dBm VBW 10 MHz
20 dBm 4.68848300 GHz SWT 240 ms Unit dBm
20
31.1 ¢B Offset MEIRES 4761 dB| gy
4.68949800 GHz
10
0
-10
-20
-30
—40pB—4a <R
1
Y|
-50
*EU'_IJi [ AwR W) B
-70
-80
Start 30 MHz 2.387 GHz~, Stop 24 GHz
Date: 24 . FEB.2010 15:52:30
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Nemko USA, Inc. CFR 47, PART 27, SUBPART C

Wireless Communication Services (WCS)
EQUIPMENT: MDR-8000 REPORT NO.: 38396RUS1revl

Test Data — Spurious Emissions

Lower WCS band
DARS Band Edge

¢/ Marker 1 [T1] RBW 100 kHz RF Att 0 dB
Ref Lvl -61.39 dBm VBW 1 MHz
20 dBm 2.32000000 GHz SWT 100 ms Unit dBm
20
32.7 ¢dB Offset MUY -61|-59 dB| gy
2.32000000 GH
. JPVN. -
CHTFWR 29.59 dBm
ACH Up -51.19 dBm
0 ACH | owl -01.85 dBm
-10
-20
-30
~40
\\i
-50 P L\\)\‘
-60 o :
Co
gqll
-70 1 l
qul
cu1
-80 |
Center 2.31 GHz 7.9 MHz/ Span 75 MHz

Date: 13.APR.2010 10:19:08

ACP Up is the 1 MHz channel power at the DARS band of 2344 to 2345 MHz.
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Nemko USA, Inc.

CFR 47, PART 27, SUBPART C
Wireless Communication Services (WCS)

EQUIPMENT: MDR-8000 REPORT NO.. 38396RUS1revl
Test Data — Spurious Emissions
Upper WCS band
DARS Band Edge
& Marker 1 [T1] RBW 100 kHz RF Att 0 dB
Ref Lvl 11.85 dBm VBW 1 MHz
20 dBm 2.35342184 GHz SWT 100 ms Unit dBm
20
31.1 ¢B Of fset 1 YT 11[.85 dBm| g
N A T 2.35342/184 GHz
CH PR 79[ BU dBm
ACH Up -50[.62 dBm
0 ACH | 0w -510.98 dBn
-10
-20
-30
-40
50 l\
-60 =5
o
oL UL AL VWL
qul
cul‘
-80 |
Center 2.355 GHz 7.5 MHz/ Span 75 MHz

Date: 24 .FEB.2010 15:48:08

ACP Low is the 1 MHz channel power at the DARS band of 2344 to 2345 MHz.
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Nemko USA, Inc.

CFR 47, PART 27, SUBPART C
Wireless Communication Services (WCS)

EQUIPMENT: MDR-8000 REPORT NO.: 38396RUS1revl
Test Data — Spurious Emissions
Lower Band Edge
Marker 1 [T1] RBW 100 kHz RF Att 0 dB

Ref Lvl -13.96 dBm VBW 1 MHz

20 dBm 2.30500000 GHz SWT 100 ms Unit dBm

20
32.7 ¢B Offset YT -13).96 dB| gy

7

-10

4

-20 /
-30

|

I I d

-70

-80

Center 2.305 GHz

Date: 13.APR.2010 10:20:57

1 MHz/

Span 10 MHz
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Nemko USA, Inc. CFR 47, PART 27, SUBPART C

Wireless Communication Services (WCS)
EQUIPMENT: MDR-8000 REPORT NO.: 38396RUS1revl

Test Data — Spurious Emissions
Upper Band Edge

&/ RBW 100 kHz RF Att 10 dB
Ref Lvl VBW 1 MHz
20 dBm SWT 100 ms Unit dBm
20

31.1 ¢gB Offsegt
LIPIT CHEGK : PHRSSED A

10 fd iy UW‘*MAV"W&W“M‘ o Hi=1=
0 \\
-10

20 \
-30
_50 \%

-60
-70
-80
Center 2.36 GHz 1 MHz/ Span 10 MHz
Date: 24 .FEB.2010 15:50:47
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Nemko USA, Inc. CFR 47, PART 27, SUBPART C

Wireless Communication Services (WCS)
EQUIPMENT: MDR-8000 REPORT NO.: 38396RUS1revl

Section 5. Field Strength of Spurious

NAME OF TEST: Field Strength of Spurious Emissions ~ PARA. NO.: 27.53

TESTED BY: David Light DATE: 25 February 2010

Test Results: Complies

Measurement Data:

Frequency | Meter | Substitution Pre-Amp | Substitution EIRP Limit Margin Polarity Comments
Reading Level Gain Antenna Gain
(MHz) (dBm) (dBm) (dB) (dBi) (dBm) (dBm) (dB)
4710 -64.3 -54.2 31.3 11.3 -42.9 -40.0 -2.9400 \Y
4710 -62.0 -58.3 31.3 11.3 -47.0 -40.0 -7.0400 H
Notes: All emissions within 20 dB of the specification limit are reported.

The spectrum was searched from 30 MHz to 24 GHz.

Analyzer Settings: RBW/VBW = 1 MHz, Detector MAX PEAK
Test Equipment: 1464-1484-1485-1480-791-1016-993
Test Conditions: 22°C

45% RH
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Nemko USA, Inc. CFR 47, PART 27, SUBPART C

Wireless Communication Services (WCS)
EQUIPMENT: MDR-8000 REPORT NO.: 38396RUS1revl

Section 6. Occupied Bandwidth

NAME OF TEST: Occupied Bandwidth PARA. NO.: 2.1049

TESTED BY: David Light DATE: 24 February 2010

Test Results: Complies

Measurement Data: See graph below

Test Equipment: 1036-1472-1469-1082

Test Conditions: 22°C

45% RH
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Nemko USA, Inc. CFR 47, PART 27, SUBPART C

Wireless Communication Services (WCS)
EQUIPMENT: MDR-8000 REPORT NO.: 38396RUS1revl

Test Data — Occupied Bandwidth

&/ Delta 1 [T1] RBW 100 kHz RF Att 10 dB
/é Ref Lvl 0.47 dB VBW 1 MHz
20 dBm 8.57715431 MHz SWT 100 ms Unit dBm
20
31.1 ¢gB Offset ARIEER 6l.52 dBm

2.35065/130 GHz

10 Mk &MMMMW.. .
W U 01. 47 dB

P
f’ &\1 8.57715431 MHz

i | |
| |

j: | |
L .4

-60

-70
-80
Center 2.355 GHz 2 MHz/ Span 20 MHz
Date: 24 .FEB.2010 15:49:44
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Nemko USA, Inc. CFR 47, PART 27, SUBPART C

Wireless Communication Services (WCS)
EQUIPMENT: MDR-8000 REPORT NO.: 38396RUS1revl

Section 7. Frequency Stability

NAME OF TEST: Frequency Stability PARA. NO.: 27.54

TESTED BY: David Light DATE: 25 February 2010

Test Results: Complies

Measurement Data: See graphs below

Test Equipment: 1036-1472-1469-1082-283

Test Conditions: 22°C

45% RH
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Nemko USA, Inc. CFR 47, PART 27, SUBPART C

Wireless Communication Services (WCS)
EQUIPMENT: MDR-8000 REPORT NO.: 38396RUS1revl

Test Data — Frequency Stability

-30°C
Lower (DARS) Edge
Marker 1 [T1] RBW 100 kHz RF Att 0 dB
Ref Lvl 11.76 dBm VB 1 MHz
20 dBm 2.35269533 GHz SWT 13 ms Unit dBm
20
31.1 B Offsé¢t Y1l[T1] 1. 76 dBm -
ml(‘ 2.35269p39 GHz
10 "VU CHPIR ~9 B3 dBn
ACH Up -45).54 dBm
0 ACH | ow -501.57 dBm
-10
-20
-30
~40 Kk
50 |
-60 =5
Aol 1 I L
11
. L AL AL L M
KRB et JTOV TR
cuw
,BD |

Center 2.355 GHz 7.5 MHz/ Span 75 MHz

Date: 25.FEB.2010 14:00:42
ACP Low is the 1 MHz channel power at the DARS band of 2344 to 2345 MHz.
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Nemko USA, Inc. CFR 47, PART 27, SUBPART C

Wireless Communication Services (WCS)
EQUIPMENT: MDR-8000 REPORT NO.: 38396RUS1revl

Test Data — Frequency Stability

-20°C
Lower (DARS) Edge
Marker 1 [T1] RBW 100 kHz RF Att 0 dB
Ref Lvl 10.29 dBm VBW 1 MHz
20 dBm 0.352213944 GHz SWT 19 ms Unit dBm
20
31.1 ¢gB Offsé¢t Y1Ul[T1] 10l 29 dBm A
M\M Al 2.35221844 GHz
10 rv - CHPHR 2995 dBn
h ACA Up ~46|.93 dBm
0 ACH | auw -500. 40 dBm
-10
-20
-30

M”‘M

e | ] Ll
| ] I

-80

L C O

SN

Center 2.355 GHz 7.5 MHz/ Span 73 MHz

Date: 25.FEB.2010 14:08:05
ACP Low is the 1 MHz channel power at the DARS band of 2344 to 2345 MHz.
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Nemko USA, Inc. CFR 47, PART 27, SUBPART C

Wireless Communication Services (WCS)
EQUIPMENT: MDR-8000 REPORT NO.: 38396RUS1revl

Test Data — Frequency Stability

-10°C
Lower (DARS) Edge
Marker 1 [T1] RBW 100 kHz RF Att 0 dB
Ref Lvl 10.74 dBm VBU 1 MHz
20 dBm 2.35221944 GHz SWT 19 ms Unit dBm
20
31.1 ¢B Of fset YT 10]. 74 dBm| ey
& 2.35221844 GHz
10 CHPIR o987 OB
w . m
ACH Up ~47|.73 dBm
0 ACH | o 50117 dBm

-10

-20

-30
-40 l/)
-50

..M.LAML.MJIMMMEF L \\MM R
W WU Wl I RA

Center 2.355 GHz 7.9 MHz/ Span 73 MHz

-80

Date: 25.FEB.2010 14:33:00
ACP Low is the 1 MHz channel power at the DARS band of 2344 to 2345 MHz.
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Nemko USA, Inc.

CFR 47, PART 27, SUBPART C
Wireless Communication Services (WCS)

EQUIPMENT: MDR-8000 REPORT NO.: 38396RUS1revl
Test Data — Frequency Stability
0°cC
Lower (DARS) Edge
& Marker 1 [T1] RBW 100 kHz RF Att 0 dB
Ref Lvl 12.76 dBm VBW 1 MHz
20 dBm 2.35342184 GHz SWT 100 ms Unit dBm
20
31.1 @B Offs¢gt \ viliT1 12. 76 dBm A
2.35342184 GHz
10 JWNUA THPRR 7905 oBm
ACH Up -47.22 dBm
0 ACH | ow ~50l.55 dBm
-10
-20
_30
~40
-50 \W\
-60 J" COo
ML bt
11
o1 9] AL SR JACALATO
M u qul
cu
80 |1
Center 2.355 GHz 7.9 MHz/ Span 75 MHz

Date:

25.FEB.2010

15:05:21

ACP Low is the 1 MHz channel power at the DARS band of 2344 to 2345 MHz.
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Nemko USA, Inc. CFR 47, PART 27, SUBPART C

Wireless Communication Services (WCS)
EQUIPMENT: MDR-8000 REPORT NO.: 38396RUS1revl

Test Data — Frequency Stability

+10°C
Lower (DARS) Edge
Marker 1 [T1] RBW 100 kHz  RF Att 0 dB
Ref Lvl 12.43 dBm VBW 1 MHz
20 dBm 2.35342184 GHz SWT 100 ms Unit dBm
20
31.1 ¢B Offset . MUINER 12].43 dB| g
2.35342|184 GHz
il
10 ruﬁkh&& CAPIR 7999 dBm
ACH Up -47(.91 dBm
0 ACH | o -500. 06 dBm
-10
-20
-30

Z: \
v

-60 A il
cO
N T T T i A
u qul
cu]‘
-80 |
Center 2.355 GHz 7.5 MHz/ Span 73 MHz
Date: 25.FEB.2010 15:30:18

ACP Low is the 1 MHz channel power at the DARS band of 2344 to 2345 MHz.
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Nemko USA, Inc.

EQUIPMENT: MDR-8000

CFR 47, PART 27, SUBPART C

Wireless Communication Services (WCS)
REPORT NO.: 38396RUS1revl

Test Data — Frequency Stability

+20° C/-48 Vdc
Lower (DARS) Edge

Marker 1 [T1] RBW 100 kHz RF Att 0 dB
Ref Lvl 11.85 dBm VBN 1 MHz
20 dBm 2.35342184 GHz SWT 100 ms Unit dBm
20
31.1 gB Offseéet Yol 111. 85 dBm n
1
2.35342(184 GHz
0 N T
CH PR Z2Y9. 80 dBm
ACH Up -50[.62 dBm
0 ACH [ ow -511.58 dBm
-10
-20
-30
40
-50 ‘\
-B60 c0
CcOo
11
o 1 N1 T ANk PULLIUL LKA VUL
qul
cu]‘
,BD |
Center 2.355 GHz 7.9 MHz/ Span 75 MHz
Date: 24 .FEB.2010 15:48:08

ACP Low is the 1 MHz channel power at the DARS band of 2344 to 2345 MHz.
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Nemko USA, Inc.

EQUIPMENT: MDR-8000

CFR 47, PART 27, SUBPART C

Wireless Communication Services (WCS)
REPORT NO.: 38396RUS1revl

Test Data — Frequency Stability

+20° C/-55.2 Vdc
Lower (DARS) Edge

& Marker 1 [T1] RBW 100 kHz RF Att 0 dB
Ref Lvl 11.47 dBm VBIW 1 MHz
21.1 dBm 2.35808116 GHz SWT 100 ms Unit dBm
21.1
31.1 @B Offs¢t v [T1] 111 47 dBm =
1 2.35808[116 GHz
10 (.NNMW/‘KF SRR ool £ <Bm
ACH Up -48].80 dBm
0 ACH Low -51[.42 dBm
-10
-20
-30
_40
-50 M
-60 i st
cull
CcO
| 1 I L
aglil
Cl]‘
-78.9 |
Center 2.355 GHz 7.5 MHz/ Span 79 MHz
Date: 26.FEB.2010 09:28:57

ACP Low is the 1 MHz channel power at the DARS band of 2344 to 2345 MHz.
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Nemko USA, Inc.

CFR 47, PART 27, SUBPART C
Wireless Communication Services (WCS)

EQUIPMENT: MDR-8000 REPORT NO.: 38396RUS1revl
Test Data — Frequency Stability
+20° C/-40.8 Vdc
Lower (DARS) Edge
Marker 1 [T1] RBW 100 kHz  RF Att 0 dB
Ref Lvl 11.43 dBm VB 1 MHz
21.1 dBm 2.35808116 GHz SWT 100 ms Unit dBm
21.1
3.1 ¢B Offset MEISER 11].43 dBm| g
1 2.35808|116 GHz
10 KM'”“"‘M‘X‘ — —
ACH Up -49.89 dBm
. ACH Low -50|. 75 dBm
-10
-20
-30

-40
A \1

-50

-60

Il

-0 “ di1
clw
-78.9

Center 2.355 GHz 7.5 MHz/

Date: 26.FEB.2010 09:30:23

Span 73 MHz

ACP Low is the 1 MHz channel power at the DARS band of 2344 to 2345 MHz.
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Nemko USA, Inc.

CFR 47, PART 27, SUBPART C
Wireless Communication Services (WCS)

EQUIPMENT: MDR-8000 REPORT NO.: 38396RUS1revl
Test Data — Frequency Stability
+30 °C
Lower (DARS) Edge
Marker 1 [T1] RBW 100 kHz RF Att 0 dB
Ref Lvl 12.19 dBm VBW 1 MHz
21.1 dBm 2.35732966 GHz SWT 100 ms Unit dBm
21.1
31.1 @B Offse¢t vYilrT1] 12,19 dBnm s
! 2.35732066 GHz
10 _ e
ACH Up -47.47 dBm
. ACH Low -50[.90 dBm
-10
-20
-30
40
-50 1\
-60 e
rir CO
A e 1 | |
-70 S
qul
cuw
-78.9 |
Center 2.353 BHz 7.9 MHz/ Span 75 MHz

Date:

25.FEB.2010

16:06:28

ACP Low is the 1 MHz channel power at the DARS band of 2344 to 2345 MHz.
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Nemko USA, Inc. CFR 47, PART 27, SUBPART C

Wireless Communication Services (WCS)
EQUIPMENT: MDR-8000 REPORT NO.: 38396RUS1revl

Test Data — Frequency Stability

+40°C
Lower (DARS) Edge
Marker 1 [T1] RBW 100 kHz RF Att 0 dB
Ref Lvl 11.08 dBm VB 1 MHz
21.1 dBm 2.35732966 GHz SWT 100 ms Unit dBm
21.1
31.1 gB Offségt vYilrT1] 11.09 aBn s
1 2.35732866 GHz
10 ',WM’% — o
ACH Up -47.28 dBm
0 ACH Low -50].13 dBm
-10
-20
-30
_40
-50 '/f
-60 LA e
CO
all rA
-70 A c 1] ml A_I TA
il l u
cu]‘
-78.9 |
Center 2.353 BHz 7.9 MHz/ Span 75 MHz
Date: 25.FEB.2010 16:24:58

ACP Low is the 1 MHz channel power at the DARS band of 2344 to 2345 MHz.
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Nemko USA, Inc.

CFR 47, PART 27, SUBPART C
Wireless Communication Services (WCS)

EQUIPMENT: MDR-8000 REPORT NO.: 38396RUS1revl
Test Data — Frequency Stability
+50°C
Lower (DARS) Edge
& Marker 1 [T1] RBUW 100 kHz RF Att 0 dB
Ref Lvl 11.50 dBm VBW 1 MHz
21.1 dBm 2.35808116 GHz SWT 100 ms Unit dBm
21.1
31.1 @B Offs¢t v [T1] 11150 dBm
1 2.35808/116 GHz
10 MMWW\IA\ SH-{PRR 30l 558+
ACH Up -48[.44 dBm
. ACH Low -50[. 75 dBm
-10
-20
-30
-40
-50 \\L
-B0 r’ = \\
Co J\‘
aglil
-70 cl l 1 A
qul
cu]‘
-78.9 |
Center 2.355 GHz 7.5 MHz/ Span 79 MHz
Date: 25.FEB.2010 16:49:24

ACP Low is the 1 MHz channel power at the DARS band of 2344 to 2345 MHz.
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Nemko USA, Inc.

EQUIPMENT: MDR-8000

CFR 47, PART 27, SUBPART C

Wireless Communication Services (WCS)
REPORT NO.: 38396RUS1revl

Test Data — Frequency Stability
-30°C
Upper Edge

Ref Lvl

20 dBm

RBW
VBW
SWT

100 kHz
1 MHz
100 ms

RF Att 10 dB

Unit dBm

20
31.1 ¢gB Offse¢t

0 MMWNWM.%

IT CHEEK = P4
Wi=Y=iy B

NSSED

-10

-20

-30

40

-50

-60

-70

-80

Center 2.36 GHz

Date: 25.FEB.2010 14:03:34

1 MHz/

Span 10 MHz
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Nemko USA, Inc.

EQUIPMENT: MDR-8000

CFR 47, PART 27, SUBPART C

Wireless Communication Services (WCS)
REPORT NO.: 38396RUS1revl

Test Data — Frequency Stability

-20°C
Upper Edge
RBW 100 kHz RF Att 10 dB
Ref Lvl VB 1 MHz
20 dBm SWT 100 ms Unit dBm
20
31.1 fB Offsgt
LINIT CHEGK : PHSSED A
1UM MW\/‘W"‘W LuReEd 13
0 \\
-10
\
-20 \
-30 \
h \‘W\
-60 |
-70
-80

Center 2.36 GHz

Date: 22.FEB.2010

14:05:47

1 MHz/ Span 10 MHz
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Nemko USA, Inc.

EQUIPMENT: MDR-8000

CFR 47, PART 27, SUBPART C

Wireless Communication Services (WCS)
REPORT NO.: 38396RUS1revl

Test Data — Frequency Stability
-10°C

Upper Edge
RBW 100 kHz  RF Att 10 dB
Ref Lvl VBU 1 MHz
20 dBm SWT 100 ms Unit dBm
20
31.1 B Offsdt
LIMIT CHEGK : PASSED A
10““MUM“UANf\MMMUWVvﬂﬁfMVMMAMU UBEd- 13
0 KW‘H\
-10
"
-20 \\
-30 \
) \\MW\
- \M\u,
. iy
-70
-80

Center 2.36 GHz

Date: 25.FEB.2010 14:40:24

1 MHz/ Span 10 MHz
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Wireless Communication Services (WCS)
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Test Data — Frequency Stability
0o°C

Upper Edge
RBW 100 kHz RF Att 10 dB

Ref Lvl VBW 1 MHz

20 dBm SWT 100 ms Unit dBm
20

31.1 {B Offsgt
LINIT CHEEK : PHSSED A
oA AR A AN L e
| M\
-10
\

-20 \
-30 \
- W
o AN"\M/\,\]
-60
-70
-80

Center 2.36 GHz 1 MHz/ Span 10 MHz

Date: 25.FEB.2010 15:04:13
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Test Data — Frequency Stability
+10°C
Upper Edge

Ref Lvl

20 dBm

RBW
VB
SWT

100 kHz 0 dB
1 MHz

100 ms

RF Att

Unit dBm

20

31.1 @B Offse¢

—

LI

wwww.ﬂw

10

IT CHE
LRET]

: PRSSED

-10

-20

-30

40

-50

-60

%%w

-70

-80

Center 2.36 GHz

Date: 25.FEB.2010 19:31:17

1 MHz/

Span 10 MHz
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CFR 47, PART 27, SUBPART C

Wireless Communication Services (WCS)
REPORT NO.: 38396RUS1revl

Test Data — Frequency Stability
+20° C/-48 Vdc

Upper Edge
RBW 100 kHz RF Att 10 dB
Ref Lvl VBW 1 MHz
20 dBm SWT 100 ms Unit dBm
20
31.1 @B Offset
LIPIT CHEQK : PAHSSED A
_1
-20 \
-30 \
~40
50 LP\M\W,V
-60
-70
-80
Center 2.36 GHz 1 MHz~ Span 10 MHz
Date: 24 .FEB.2010 15:50:47
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Test Data — Frequency Stability
+20° C/-55.2 Vdc

Upper Edge
‘y RBW 100 kHz  RF Att 20 dB
Ref Lvl VB 1 MHz
21.1 dBm SWT 100 ms Unit dBm
21.1
3T.1 fB Offoet
LIMIT CHEGK : PASSED A
0 ”W\‘WW’”WW“W\W'WWMW UBED- 13
| \
-10
\

-20 \
-30

-50
-60
-70
-78.9
Center 2.36 GHz 1 MHz~ Span 10 MHz
Date: 26.FEB.2010 09:33:02
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Wireless Communication Services (WCS)
REPORT NO.: 38396RUS1revl

Test Data — Frequency Stability
+20° C/-40.8 Vdc

Upper Edge
RBW 100 kHz  RF Att 20 dB
Ref Lvl VB 1 MHz
21.1 dBm SWT 100 ms Unit dBm
21.1
3T.1 BB Offs¢t
LINIT CHE . PASSED A
1UWWWWWAW: used-13
0 MkMﬂ\KL
-10
-20
-30 \
0 W
. MWMWWWNW\U‘«
-60
-70
-78.8

Center 2.36 GHz

Date: 26.FEB.2010 089:32:33

1 MHz~ Span 10 MHz
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Test Data — Frequency Stability
+30°C

Upper Edge
2 RBW 100 kHz  RF Att 0 dB
& Ret Lui VBMW 1 MHz
20 dBm SWT 100 ms Unit dBm
20
31.1 BB Of fsgt
. PASSED A
oA A Ml g
0
-10
-20
-30 \
- \tl”\‘\u
50 MNM"‘”A' W\‘“‘me
-60
-70
-80

Center 2.36 GHz

Date: 25.FEB.2010 16:02:53

1 MHz~ Span 10 MHz
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Test Data — Frequency Stability

+40°C
Upper Edge
& RBW 100 kHz  RF Att 20 dB
Ref Lvl VBW 1 MHz

21.1 dBm SWT 100 ms Unit dBm
21.1

3T.1 B Offoet

LINIT CHEGK : PASSED A
1 oM A MM b UBEL- 13

-10

-20

-30

-40

-50

-60

-70

-78.9

Date:

Center 2.36 GHz

25.FEB.2010

16:25:50

1 MHz/ Span 10 MHz
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REPORT NO.: 38396RUS1revl

Test Data — Frequency Stability
+50°C

Upper Edge
RBW 100 kHz RF Att 20 dB
&
ef Lvl VBW 1 MHz
21.1 dBm SWT 100 ms Unit dBm
21.1
31.1 ¢@gB Offse¢t
LINIT CHEQK : PASSED A
1 oM A AP I YA g VJIA\:ﬂEEB
| \
-10 \
-20 \
-30 \
- W
. MWA’WWMM)MWMW\M
-60
-70
-78.9

Center 2.36 GHz

Date: 25.FEB.2010 16:48:14

1 MHz~ Span 10 MHz
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Nemko USA, Inc. CFR 47, PART 27, SUBPART C

Wireless Communication Services (WCS)

EQUIPMENT: MDR-8000 REPORT NO.: 38396RUS1rev1
Section 8. Test Equipment List
Asset Tag Description Manufacturer Model Serial # Last Cal Next Cal
283 Environmental | Envirotronics SH27 & 129010083 06-Oct-2009 | 06-Oct-2010
Chamber with 2030-22844
controller #
1190489
993 Antenna, Horn | A.H. Systems | SAS-200/571 162 09-Sep-2009 | 09-Sep-2011
1016 Preamplifier Hewlett 8449A 2749A00159 | 23-Jun-2009 | 23-Jun-2010
Packard
1025 Preamplifier, | Nemko USA, LNA25 399 02-Jul-2009 02-Jul-2010
25dB Inc.
1036 Spectrum Rohde & FSEK30 830844/006 10-Jan-2009 | 10-Jan-2010
Analyzer Schwartz
1082 Cable, 2m Astrolab 32027-2- N/R
29094-72TC
1464 Spectrum Hewlett 8563E 3551A04428 | 27-Feb-2009 | 27-Feb-2011
Analyzer Packard
1469 Attenuator, 10 MCL Inc. BW-S10W?2 N/R
dB, DC 18 10db-2WDC
GHz
1472 Attenuator, Omni Spectra | 20600-20db N/R
20dB, DC 18
GHz
1480 Antenna, Schaffner- CBL6111C 2572 18-Jan-2010 18-Jan-2011
Bilog Chase
1484 Cable Storm PR90-010- 23-Jun-2009 | 23-Jun-2010
072
1485 Cable Storm PR90-010- 23-Jun-2009 | 23-Jun-2010
216
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ANNEX A - TEST DETAILS
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Wireless Communication Services (WCS)
EQUIPMENT: MDR-8000 REPORT NO.: 38396RUS1revl

| NAME OF TEST: RF Power Output PARA. NO.: 2.1046

Method Of Measurement:

Antenna Conducted:

The peak power at antenna terminals is measured using a Spectrum Analyzer or Power
Meter. Power output is measured with the maximum rated input level.

E.ILR.P.:

Test Method:

The maximum field strength of the spurious emission is measured at a distance of 3
meters. The device under test is then replaced with a substitution antenna of known
gain with respect to a ¥ wave dipole antenna. A calibrated signal source is used to
feed the substitution antenna. The rf level to the substitution antenna is adjusted to
repeat the previously measured field strength. The rf input level to the substitution
antenna is the effective radiated power of the spurious emission after any correction for
substitution antenna gain against a %2 wave dipole.
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Wireless Communication Services (WCS)
EQUIPMENT: MDR-8000 REPORT NO.: 38396RUS1revl

| NAME OF TEST: Occupied Bandwidth PARA. NO.: 2.1049

Method Of Measurement:
A portion of the transmitted signal is coupled to a Spectrum Analyzer with a resolution

bandwidth of at least 1% of the bandwidth of the transmitted signal. The resolution
bandwidth is chosen so as not to reduce the peak level of the measured waveform.

The appropriate bandwidth mask is applied to the output waveform to verify compliance.
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Wireless Communication Services (WCS)
EQUIPMENT: MDR-8000 REPORT NO.: 38396RUS1revl

| NAME OF TEST: Spurious Emission at Antenna Terminals PARA. NO.: 2.1051 |

Antenna Conducted:

A portion of the transmitted signal is coupled to a Spectrum Analyzer with a resolution
bandwidth of 1 MHz for emissions above 1 GHz. Below 1 GHz the resolution bandwidth
is chosen so as not to reduce the peak level of the measured waveform.

The appropriate limit line is applied to the output waveform to verify compliance.

| NAME OF TEST: Field Strength of Spurious Radiation =~ PARA. NO.: 2.1053 |

Test Method:

The maximum field strength of the spurious emission is measured at a distance of 3
meters. The device under test is then replaced with a substitution antenna of known
gain with respect to a ¥ wave dipole antenna. A calibrated signal source is used to
feed the substitution antenna. The rf level to the substitution antenna is adjusted to
repeat the previously measured field strength. The rf input level to the substitution
antenna is the effective radiated power of the spurious emission after any correction for
substitution antenna gain against a ¥ wave dipole.

Page 46 of 50



Nemko USA, Inc. CFR 47, PART 27, SUBPART C

Wireless Communication Services (WCS)
EQUIPMENT: MDR-8000 REPORT NO.: 38396RUS1revl

[ NAME OF TEST: Frequency Stability 2.1055

Method Of Measurement:

Frequency Stability With Voltage Variation:

The E.U.T. is placed in an environmental chamber and allowed to stabilize at +20
degrees Celsius for at least 15 minutes. The frequency counter and signal generator
are phase locked with the same 10 MHz reference frequency by connecting the 10 MHz
ref. out of the counter to the 10 MHz ref, in of the signal generator. With the voltage
input to the E.U.T. set to 85% S.T.V., the frequency is measured in 30 second intervals
for a period of 5 minutes. This procedure is repeated at 100% S.T.V. and 115% S.T.V.

Frequency Stability With Temperature Variation:

The input voltage to the E.U.T. is set to S.T.V. and the temperature of the environmental
chamber is varied in 10 degree steps from -30 degrees C to +50 degrees C. The E.U.T.
is allowed to stabilize at each temperature and the frequency is measured in 30 second
intervals for a period of 5 minutes.
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ANNEX B - TEST DIAGRAMS
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Para. No. 2.1046 - R.F. Power Output

Para. No. 2.1049 - Occupied Bandwidth

Para. No. 2.1051 - Spurious Emissions at Antenna Terminals

Spectrum

Attenuator E.U.T.
Analyzer
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Para. No. 2.1053 - Field Strength of Spurious Emissions

3 METERS

SEARCH ANTENNA

VARIABLE
SEARCH
HEIGHT (1 TO 4 m)

E.U.T.

0.8 METER

NON-CONDUCTING
TURN-TABLE

%
TO TEST RECEIVER/SPECTRUM
ANALYZER

Para. No. 2.1055 - Frequency Stability

EUT IN A
CHAMBER

Spectrum
Analyzer

Attenuator
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